Parts Information:
EA LE Air/Hydraulic Press 75tonne Floor Type
with Foot Pedal

Model No: YK759FAH

w
&

N
A\

/ ,
/{ 4 0
32 ) D)
@h 2,
C
N e 21 |o,
bo| [~— 0 )
o
39, )
0 q
0
0 of
L )
)
L )
0 q
)
@ ol
" .
o
0
o

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Page 10f 2 YK759FAH Issue 2 PL 19/02/18



EALE

Parts Information:
Air/Hydraulic Press 75tonne Floor Type
with Foot Pedal

Model No: YK759FAH

Item | Part No. Description Item | Part No. Description
1 | YK759FAH.O1 BASE SECTION 35 | YK759FAH.35 PIN
2 | ss12365 HEX HEAD SET SCREW M12x35mm SINGLE 36 | HHB10120.S HEX HEAD BOLT M10x120mm SINGLE
3 | YK759FAH.03 SUPPORT 37 | YK759FAH.37 RAM ASS'Y
4 | sNi2s STEEL NUT M12 ZINC DIN934(SINGLE) 38 | SCB10355B SOCKET HEAD CAP SCREW M10x35 BLACK
5 | swmi2s SPRING WASHER M12 ZINC (SINGLE) 39 | YK759FAH.39 SCREW
6 | FWMI2S FLAT WASHER M12 SINGLE 40 | YK759FAH.40 SADDLE (SERRATED)
7 | YK759FAH.07 PIN M | YK759FAH.41 GAUGE 1000kgf/cm2 120tonnes 110mm OD btm
8 | YK759FAH.08 CIRCLIP 42 | YK759FAH.61 NYLON RING
9 | YK759FAH.09 ROLLER 43 | YK759FAH.43 GAUGE FITTING
— | YK759FAH.P3 PLASTIC ROLLER COVER(GOES ON P/NO 9) 44 | YK759FAH.44 HALF NUT M20 X 1.5 FINE PITCH
10 | SS12255 HEX HEAD SET SCREW M12x25mm SINGLE 45 | YK759FAH.45 O-RING
1 | YK759FAHT HAND WINCH 46 | S516305 HEX HEAD SET SCREW M16x30mm SINGLE
12 | YK759FAH12 BED FRAME PIN 47 | SWM14S SPRING WASHER M14 ZINC (SINGLE)
13 | YK759FAH13 RETAINING CLIP 48 | YK759FAH.48 CONNECTING PLATE (4)
14 | SS12305 HEX HEAD SET SCREW M12x30mm SINGLE 49 | YK759FAH.49 CONNECTING PLATE (5)
15 | YK759FAH.15 BUSH 50 | FWM10S FLAT WASHER M10 SINGLE
16 | YK759FAH.16 SHAFT WHEEL 51 | $51020.5 HEX HEAD SET SCREW M10x20mm SINGLE
177 | sSN20s STEEL NUT M20 ZINC DIN934(SINGLE) 52 | YK7T59FAH.52 FOOT PEDAL
18 | SWM20S SPRING WASHER M20 ZINC (SINGLE) 53 | YK759FAH53 HANDLE (1)
19 | FWM20S FLAT WASHER M20 SINGLE 54 | YK759FAH.54 HANDLE
20 | YK759FAH.20 CIRCLIP 55 | YK759FAH.55 RELEASE VALVE (OLD STYLE)
21 | YK759FAH.21 ROLLER 56 | $5820S HEX HEAD SET SCREW M&x20mm SINGLE
— | YK759FAH.P1 PLASTIC ROLLER COVER(GOES ON P/NO 21) 57 | YK759FAH.57 PUMP ASS'Y
(NOT SHOWN) 58 | YK759FAH.58 SHORT OIL HOSE
22 | YK759F.22 BOLT 59 | YK759FAH.59 LONG OIL HOSE
23 | YK759FAH23 BED FRAME 60 | YK509FAH.73 OIL FILLER NUT
24 | YK759F.24 V BLOCK 61 | YK759FAH.61 NYLON RING
25 | YK759FAH.25 ROLLER 62 | YK759FAH.62 OIL HOSE
— | YK759FAHP2 PLASTIC ROLLER COVER(GOES ON P/NO 25) 63 | YK/59FAHG3 AR HOSE
(NOT SHOWN)
64 | YK759FAH.64 AIR HOSE 15mm x 230mm
26 | YK759FAH.26 CONNECTING ROD
65 | YK759FAH.65 QUICK COUPLER (MALE)
27 | B/62022Z BEARING 620277
66 | YK759FAH.66 SCREW
28 | YK759FAH.28 SPRING
67 | YK759FAH.67 CABLE
29 | YK759FAH.29 UNDER PLATE
68 | YK759FAH.68 CABLE
30 | YK759FAH.30 CONNECTING PLATE (1)
— | YK759FAH.69 FIXING KIT (NOT SHOWN)
31 | YK759FAH.31 CONNECTING PLATE (2)
— | YK759FAH.CC CABLE CLAMP(NOT SHOWN)
32 | YK759FAH.32 POSTI
— | YK759FAH.70 PUMP CORE (NOT SHOWN)
33 | YK759FAH33 POST2
— | YK759FAH.71 PUMP CORE PIN (NOT SHOWN)
34 | YK759FAH.34 CONNECTING PLATE (3)
— | YK509FAH.51A AIR PUMP (NOT SHOWN)

BUTTSOF

ESTABLISHED SINCE 1971

Butts of Bawtry

Station Yard Bawtry Doncaster South Yorks DN10 6QD UK

Tel: 0044 (0)1302 710868 Fax: 0044 (0)1302 719481
Web: www.buttsofbawtry.com Email: info@buttsofbawtry.com




